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Report No:

A

[ ]

Client:
Project:
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-
" = I -4 I:-I
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17395

1- Tensile Test

No

ST o0 ~NOObSWN =S

12
13
14
15
16
17
18

Mom
Diam
[mm)]

12
12
12
16
16
16
18
18
18
22
22
22
25
25
25
32
32
32

Act.|Kg]
0.847
0.855
0.848
1.544
1.557
1.561
1.948
1.938
1.954
2.968
2.954
2.997
3.747
3.789
3.770
6.069
6.082
6.136

E.S.S For steel 2

2- Cold Bend Test

-“ _}.‘A-_"J —le Loyl 3;1.‘!

$ il UL 5 58
Grade Of SteelL / Standard
General Note

Weight
N Tol %
-4 643
-3.734
-4 505
-2.262
-1.432
-1.204
-2.623
-3.115
-2.276
-0.391
-0.882
0.559
-2.681
-1.594
-2.068
-3.821
-3.619
-2.755

3- Weight of unit length

Laboratory Engineer

wwﬁozj
Nermeen Nagy

Al Tol %
+6
+6
+6
+5
+5
D
+5
+5
+5
+5
+5
+5

M e e L S | S——. B |
SSHil) dol=o 81 :&_!

FY
N/mm2
552.40
53472
541.79
536.93
580.18
562.29
535.41
551.52
564 .09
597.45
623.48
611.65
587.90
583.01
591.36
544 39
554 .83
563.16

ESS262/2021 Grade500

]
N/mm2
768.939
722 096
753 914
724 858
726.847
723.864
740 067
717.284
732.211
767.318
787.829
779414
738.182
752.029
745 513
733.807
747.354
759.659

-----

All specimens passed

Test Date:

Report For Testing Steel Specimens

08/04/2024

Number of Specimens:

Source:
Supply Data

El %

13.333
14 167
13.750
13.750
14.375
14.813
15.000
13.889
13.333
14.091
14.682
14.318
14.000
14.240
14.400
13.438
14.063
13.750

13

18

Ductility

1.392
1.350
1.392
1.350
1.253
1.287
1.382
1.301
1.298
1.284
1.264
1.274
1.256
1.290
1.261
1.348
1.347
11.349

) phal b Slalga) Glaa o5

Engineer: Nevine Mohamed T

Head of Division:
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@he Arah Qontractors
OSMAN AHMED OSMAN & Co.,
CONCRETE & MATERIALS

Qaid) gyl
L o TESTING LABORATORY
Results of Concrete Testing Cubes | a7 ) - .

. o ( L")(‘ ’_»‘. i iz ™ :),J ’s: e ) F . { f_;/"ré,[_—— g £ l'»"/'f } U b
Project g [Faiia o (\*—J“— Test Location @ = &= TS 2L
Area Represented ; 3= -ommet - M5 L Test No. ;f ,: - ;
Class of Concrete : -~ - e A et Specification No. : f ):~-2—AT St ’I%
W/C ratio by wt : —- G leg —— Specimen : I S A0s X.ﬁ }

Slump mim. ART——— S B -

Sign : )
Date ey :'j'n —

1. Mix Contents KG/M3 G j ~ o
Cement ———Q Sw KG/MJ Sand - éz‘—u— — KG/M3
Water -»-——-L—G'r -5 KG/M3 Coarse Aggregate : SYe L —"é:*}— KG/M3
Admixtures : —»~—/f——~L e o= ——— KG/M3 ()‘f ¢ 1
—
Description 1 2 3 L 5 6 w
Day of Pouring = .,? -—~,Z~~" ,L"*L - ‘. 7
Day of Testing - ‘ al & da 4
FL — ] —4pL % S
Weight of Cube Kg. 5 - e &
Density T/ M3 "'ﬂ ( T T T / v (
[~5e | J-s) 1<} ,
Crushing Sfl‘eno,,thkl.ﬁ/ ‘f/ L(' Jle Z 5 e -
. Lo - / .
c7 Kg/Cm2 |2 7 e | CE%F |8 Ft -
C28 keicme | — | — | — £
L 5 ¥ S S S— -;‘
Average Cl £ <% ,{; \"CS// o | _
Average C28 /i " {/ ) =" e } - ,
= 4 ol 7 ( - N4 ; g 4 fﬂr‘- \-
Remarks : ot | LA ¢ ‘A’L L2/
Tested by _ L . Checked by //
Name ,wc-“” e’ :i!}/j? p /fﬁ

(FP18/13) g 5gad
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The Arab Tontractors

OSMAN AHMED OSMAN & Co.
CONCRETE & MATERIALS

Tested by _ R ) A .

TESTING LABORATORY
Results of Concrete T estmg ’Cfubves _ 3 -/ R . b )
Project s el ij—J} 71 ) ’ "’j - Test Location tes = 222 VT
g P . ? »
Area Represented : -——- sl Lz > 1. Test No. e } -
e el 7 .. -
Class of Concrete : -— - ._,~,.:§“_,) - Specification No. : / B I WA ) :/ ’Z
W/C ratio by wt ' Specimen [ s XS XIT
Slump mm. — -~ —
1. Mix Contents KG/M3 o, .
Cement (f S o KGM3 Sand . & z ; KG/M3
{ = O LI 4
Water ey . KGM3 Coarse Aggregate : e f G e TR
: 7 N ¥
Admixtures : —F-—i-mmm ——=-— KG/M3 N bR
(. )
Description 1 2 3 4 5 6
Day of Pouring §) i N 4ol b T .
VAR VAL
Day of Testing i . P
y | @ —| 3 — J=t i\
Weight of Cube Kg. 7 I S “ -
) - Ly LI /:ﬁ (/1 2 .(" . é( 6\_"
Density T/ M3 G e b .
2SS P-sY |53
. - L PR
Crushing Strength ]\y bie/s |/ /‘,2 o |[1s>
Cc7 Kg/Cm?2
C28 Keicm2 | Sl | s EAIS UL ]
- _J
Average - o/ |
Average e & 5 < / (\? ( bl —~
Remarks 3 . 4’,_.-’)}(,#;{_»(‘ ! s}»\;L,) P " ) el V

Va
TS

(FP18/13) 392
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Results of Concrete Testing Cubes

Project

vj,ﬁ'!"/’)'f_/f/_,.

-_‘._.__-.-.2 S« ?\J‘.m_

Area Represented :

Class of Concrete :

The Arab Qontractors
OSMAN AHMED OSMAN & Co
CONCRETE & MATERIALS
TESTING LABORATORY

- Test Location
= ’A! Test No. : “..“
[T f/ ey

—"»f{’—-~-~- Specification No. : Vs S 4

(4

W/C ratio by wt : —- a L f 7 Specimen (SIS }\' s
Slump mm. - N 15 5 S
1. Mix Contents KG/M3 o <
Cement  : ——lb- Tz KG/M3 Sand _Als KG/M3
Water —--L ﬂ—}— - KG/M3 Coarse Aggregate : —g—j‘—k“:«“r(i‘——i—* - KG/M3
Admixtures : ~/f?(——-----':~'~——-»-~'—- —— KG/M3 =+ S L
[ )
Description 1 2 3 4 5 6
Day of Pouring -~ . % 5§ A
Y S f 3 _._.s.._,._..}i o ——/i/ = /. k" /
Day of Testing 5 /
’ ) :f fi - ‘, S Q = - 4
Weight of Cube Kg. o ) : ; N ya
) ‘;}/ & C l‘"j ] 5 ’2.;/’, - 2{ i j & = 7 y
Density T/ M3 . N /
J - ‘5‘: 7 <l ; P - /
'/ & L" P (% -5 J, /
Y 4
Crushing Strength <4/ | VAR Lo [ lgﬁ‘ ‘Z(" /1 C
c7 Kg/Cm2 |~ — _ /
C28 kgieme | S U | S9e | sel |
\ i )
Average <7 oA
—f @ 7 ~
Average C28 = 3 4 j\ ('L\[/L"( \ Iy — e
Remarks : ::-»‘*,‘,,./ V. 48 T ,,\&‘ ok o I
Tested by Checked py N f
r/: 7 3 £ s
Name ;{2 LA /& A ,// /ot
e I /.
lcn ‘\q\: ; \\ = 1‘ —
Date .. W—;Jg;: et e ———
& \‘\\ - =g \\

(FP18/13) 3543
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A EARVEVA I K -
¢ J - IMED OSMAN & Co.

o )a ,.X._’“_.'_! Ay ~ N = -
o ;o | ,'e COMNCRETE & MATRERIAL!

S ﬁ’—‘l (Cb ity i P
! i “ESTING LABORATORY

f :/I/\l’l

Resuits of Concrete Ttd uva Cubes T

Project w Y “"‘jf V"‘/Q . B .,J;-/‘ Test Location ?} f (e . \g,‘ Z
Area Represented : ‘“//:’J‘ % !/' ,4”4/ L Test No. /J J
Clas.s of Concrete - J:" S o ?\wg" !L_a,fl Sohecification N ,f} = 3~] < /Z: .

pEC
Y.~ [y/{ i - Specimen e / . 5'/;"}—}/}7:32“

W/C ratio by wt : e

Slump mm : 7 =
. I . : ‘.L = g

1. Mix Contents KG/M. — g’ - 7
.y . e * ~ ) ’ 1/ p—
Cement £L> — K3/ San‘t :o. O T¥ o KGIM3
Water 2 ¢ ,Q S RV e Crorse Aggregate: > 7 & — [‘L L;l'f-;, KG/M3
1 & Tz % LS

73 3
4 £

. o
Admixtures : A Ty

S - S —
. ° ! - i \

Deseription | 4 5 6
S — SO T e . — | .t
Day of Pouring } ,:/ / / ” :/ l% 2

Day of Testing ) — 3 17 4i
I— |3~ A4LH

Weight of Cube Fe. - :
A\‘ - - 1. s A ,r/ / i

Density T/ M3 _ ) 3 , p
L-SE{5E )¢ © (L/'f**/

rushing Strength 76 {

7 calCm2 | Sl s 7l

C28 Ko/ Cm?2

Average s
Average c28 = 37‘ j K'?/(ﬂ( ' / | Uiy o .
{ " s VS 4 s
oAl o i e

Remarks :

Name :

esed by o DYy T

Sign

Tate

(TP18/13) & haed



Results of Congiets lﬂa'i) g Cubes

Project 7
v ) e
‘t

Area Represented :

Class of Concrete :

R;LN‘..J\V

, )

= )f‘_./ y/b/
o Y e

<

ey 7 v o man e

Glire A (“,U @LLJL E LKA %

O SHAN AFMED OSMAN & Co.
CONCRETE & MATERIALS

TESTING LABORATORY

2

"'. .

Test Location DT {{ 5
=3 n
Test No. Koy
Specification No. ﬁ ¢ 2 = 3,__1 et é

\

W/C ratio by wt i~ 'Z_ coimen ( 5 /J(;L_c 4{/_}
Slump mm. - ;"\ // <2
1. Mix Countents KG/M3 @. ’([) .
Cemen £ BT Sanvd ZLS . KGM3
Water : i '} A Crarse Aggregate . ? 5 & - KG/M3
Admixtures } by FTAs
S S S B ~—' = { = ""—"! i ——— N =
Deseription : 7 2 4
e - SN I S—
{ 3 i
i Day of Pouring /‘i S;‘/ L 2 “*;2 J;{ L{..
Day of Testing = . . 4 %
T - 3 T /7 A Z l < F
Weight of Cube g 9 ( - — P
*,' oy P4 — (:‘ | 3 . ,r'{’
Density T/ M3 / f LS S !‘{-9::/ F i Sk
« B = » {:“ o ’/}/’ i
o /
Wapa v iy |G /R /el
Crushing Stressiih :}\‘-/L / / / > } [/ LE % &2 yd T
Y v 1 ) 5 , i ¥ 2 s} 7/” "\-—“‘"" |
C7 [/ Cm?2 L’«@ = q‘}’_ -g- l_g < f.‘i' S/ |
C28 Ka/Cm2 | —— - , / |
S — - ! s ==yl
I 3] f’) " /‘: 7
Average 7 lg /8 \‘\_ })’ / Lt N
Average el g £ N vt -
Remarks : '] / [),,_(‘ i g/((/ . 0 )~
5 s g J s v l -

Tesied R:

Name : ey *ﬂ‘/
”IUII
&-..}..._____‘\
Dot

——tr e
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YN/ 0/YA 1yl FETIX]
(/ / s g OSMAN AHMED OSMAN & Co..
. ' d;““‘f “.“j é o CONCRETE & MATERIALS
AT TESTING LABORATORY
Results of Concrete Testmg Cubes, | pd A ,
//4/ . } NP
Project D % E" )“/-, -»/‘ C///"—f) Test Location :/ 7L //J/ H// \/ =t
; ~ VL
Area Represented : ————=~ J“”——I dah 1 Test No. : ~~-—---—~-—-§—-fr£~-—:~—-~*-:~—
Y= — ' . . YRl B
Class of Concrete : ~————-===—="""" ~—,;/9'{& /f/?t-"iv ——— Specification No. : F)r«»‘:—j——i‘——;——é———
W/C ratio by wt : ﬁ__,,.___,_a,____L_L_f_/:’________ﬁ_,‘_ Specimen : #——i—\t_il_i—f—'.——‘;————
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